No. 83-1169

Apr. 01, 2007
Item Description Remark | Q'ty|| Part No.
1 |Terminal Block Gasket NBR 1 || EH0696
2 |Water Prevention Cover PC 1 || EH0697
3 |Base Gasket EPDM 1 || EH0698
4 |Screw with P.W. & SW. | M5x15 | SUS304 eq. | 4 |[ EH1071
*1 5 |Pump Base GFRPP 1 || EH1746
6 |[Cord Gasket ‘M’ @ 7,5mm NBR 2 || EH0202
7 |Cord Gasket ‘E’ @ 6mm NBR 1 || EH0267
8 [Cord Nut POM 3 || EH0205
9 |cap | @ 8mm PE 2 || EH0204
10 |Control Unit Case PPE 1 || EH0703
11 |Control Unit Cover PPE 1 || EHO0704
12 |Case Gasket NBR 1 || EH0705
13 |Terminal Box PPE 1 || EHO0706
14 |Terminal Box Gasket EPDM 1 || EH1036
15 |Screw 4x12 | SUS304eq.| 2
16 [Screw 4x12 | SUS304eq.| 2
17 |Screw M3x50 | SUS304eq. | 1
18 [Screw 45x10 | SUS304eq. | 2
19 |Gasket EPDM 1 || EH0261
20 |Screw with P.W. & S.W. M3,5x10| SUS304 eq. | 2 || EH1037
21 |Screw with P.W. & S.W. M3,5x25| SUS304 eq. | 2 || EH1038
*1 A |Control Unit with Plug [AC198~264V] |EHC-20EPE| 1 || EH1751

- A\Subject to change without prior notice! /A Actual pump may differ from the exploded view! :




